
CATALOGO - CATALOGUE 

 2023

Rel 140 



4 

INDICE 
SCOCCA .............................................................................................................................................. 8

SCOCCA E DRENALINE COMPLETA ................................................................................................. 10

GRUPPO TRASMISSIONE E MOTORE .................................................................................................. 12

ASSIEME MOTORE SINISTRO LINDE .................................................................................................... 14

ASSIEME MOTORE DESTRO LINDE  ..................................................................................................... 16

GRUPPO FRENO ANTERIORE CE ....................................................................................................... 18

PEDALIERA E-DRENALINE ................................................................................................................... 20

PEDALI FRENO/ACCELERATORE E-DRENALINE  ................................................................................ 22

CARRELLO PEDALE E-DRENALINE ..................................................................................................... 24

CARRELLO PEDALE E-DRENALINE ..................................................................................................... 26

POMPA FRENO .................................................................................................................................. 28

GUIDA MOTORIZZATA PEDALIERA  ................................................................................................... 30

ASSIEME ELETTRONICA PIANTONE  ................................................................................................... 32

INVERTER COMPLETO ........................................................................................................................ 34

ASSIEME BATTERIA CE 60AH- ............................................................................................................. 36

PACCO BATERIE  ................................................................................................................................ 38

 GRUPPO SEDILE COMPLETO  ............................................................................................................ 40

KIT PARAURTI E SUPPORTI CARENE  ................................................................................................... 42

ASSIEME PROTEZIONI  ......................................................................................................................... 44

PROTEZIONE ANTERIORE  ................................................................................................................... 46

PLACCHE PARACOLPI  ...................................................................................................................... 48

KIT CARENE  ........................................................................................................................................ 50

GRUPPO STERZO CENT E  ................................................................................................................... 52

ASSIEME VOLANTE E-DRENALINE  ...................................................................................................... 54

KIT ROLLBAR E-DRENALINE ................................................................................................................. 56

TUTA KART E CASCO  ......................................................................................................................... 58

OPTIONAL REGOLAZIONE VOLANTE  ................................................................................................ 60

OPTIONAL RIDUZIONE SEDILE IN GOMMA ........................................................................................ 62



5 

INDEX 

FRAME .................................................................................................................................................. 8

E DRENALINE FRAME ASSY................................................................................................................. 10

TRANSMISSION AND ENGINE GROUP ............................................................................................... 12

LEFT ASSY LINDE ENGINE .................................................................................................................... 14

RIGHT ASSY LINDE ENGINE ................................................................................................................ 16

FRONT BRAKE ASSY ............................................................................................................................ 18

E-DRENALINE PEDALS ........................................................................................................................ 20

BRAKE/THROTTLE E-DRENALINE PEDALS ............................................................................................ 22

E-DRENALINE PEDAL SLIDER .............................................................................................................. 24

POMPA FRENO – MASTER CYLINDER ................................................................................................ 28

 MOTORIZED PEDAL SLIDER ............................................................................................................... 30 

STEERING SHAFT ELECTTRONICS ASSY ............................................................................................... 32 

INVERTER ASSEMBLY .......................................................................................................................... 34 

ASSIEME BATTERIA CE 60AH- CE 60AH BATTERY ASSEMBLY ............................................................. 36

CE BATTERY PACK .............................................................................................................................. 38

 SEAT UNIT ASSEMBLY ......................................................................................................................... 40

 BUMPER KIT AND FAIRI NG SUPPORT ................................................................................................ 42

PROTECTION ASSEMBLY BIG SILENTBLOCK ....................................................................................... 44

FRONT BUFFER – SMALL SILENTBLOCK ............................................................................................... 46

 PLASTIC PLATE ................................................................................................................................... 48

FAIRING KIT ......................................................................................................................................... 50

CENT E STEERING GROUP .................................................................................................................. 52

E-DRENALINE STEERING WHEEL ASSY ................................................................................................. 54

KIT ROLLBAR E-DRENALINE ................................................................................................................. 56

RACING SUIT AND HELMET ................................................................................................................. 58

OPTIONAL ADJUSTMENT STEERING WHEEL ........................................................................................ 60

OPTIONAL RUBBER SEAT REDUCTION ................................................................................................ 62



6 



7 

CENTURION E-DRENALINE 



8 

SCOCCA – FRAME 



9 

SCOCCA – FRAME 

COD. DESCRIZIONE DESCRIPTION 

1 FVO.E0264 Scocca E-drenaline E-drenaline frame



10 

SCOCCA E DRENALINE COMPLETA – E DRENALINE FRAME ASSY 



11 

SCOCCA E DRENALINE COMPLETA – E DRENALINE FRAME ASSY 

POS. COD. DESCRIZIONE DESCRIPTION 

1 FVO.E0264 Scocca ce per carene lat. basculanti nero opaco Cent frame for moving side fairing matte black 

2 FM0.E0004  Fissaggio carrello sedile ce  Seat cart block 

3 AFS.00258 Gommino pianale Floor tray rubber 

4 SZ0.E0091 Piastra fissaggio sedile ce Ce seat selector plate 

5 AFS.02327 Clips prestola m6 centurion Centurion clips for fitting 

6 AFN.00105 Rondella  6,5-12x1,5 Washer 6,5-12x1,5 

7 AFN.00502 Vite m 6x 16 bombata 7380 M 6x16 convex head screw 

8 AFN.00264 Dado m 6 autoblock alto Nut m6 high self-locking 

10 AFN.03628 Vite m10x 70 cilindrica 5931 M10x70 hexagon socket screw 

11 SZ0.E0035 Bussola rullino plastica ce Seat guide roller inner ring 

12 AFN.05663 Vite m 5x 20 bombata 7380 M 5x 20 convex head screw 

13 CE00095 Rullino carrello sedile regolabile ce Ce seat guide roller 

14 AFN.01637 Rondella 10,5-20x2 Washer 10,5-20x2 

15 SZ0.E0054 Spina 8x62 ce 8x62 pin 

16 AFN.00657 Dado m10 autoblock basso Nut m10 low self-locking 

17 SBN.00202 Spina pompa freni mm35,5 Master cylinder pin 35,5mm 

18 SZ0.E0053 Spina 8x52 ce 8x52 pin 

19 CE00004 Manopola fiss. carrello sedile ce Ce seat mounting handle 

20 SZ0.E0051 Molla fix carrello sedile ce Ce seat guide spring 

21 SZ0.E0966 Leva manopola fix carr.sedile ce Ce seat mounting lever 

22 SZ0.E0048 Bussola ovale m10 ce M10 oval fixing 

23 CE00047 Corpo fissaggio carrello sedile ce Ce seat mountig body 

24 SZ0.E1082 Rondella 10 -22x5 ce 10x22x5 washer 

25 AFN.00281 Vite m 6x 30 cilindrica 5931 M 6x30 socket head screw 

26 AFN.00093 Dado m 6 Nut m 6 

27 AFN.00105 Rondella  6,5-12x1,5 Washer 6,5-12x1,5 

28 AFS.00203 Spina elastica d 6 D6 elastic pin 

29 AFS.00981 Spina elastica d 8 Elastic pin d8 



12 

GRUPPO TRASMISSIONE E MOTORE – TRANSMISSION AND ENGINE GROUP 



13 

GRUPPO TRASMISSIONE E MOTORE – TRANSMISSION AND ENGINE GROUP 

COD. DESCRIZIONE DESCRIPTION 

1 FM0.E0180 Assieme motore DX Linde Right Linde motor assy 

2 FM0.E0181 Assieme motore SX Linde Left Linde motor assy 

3 AFS.0024701 Chiavetta assale 3 pioli brunita Rear axle key 3 pin 

4 SZ0.E0039 Semiasse CE CE axle 

5 AFN.04792 Grano M6x25 testa piana M6x25 flat head set screw 

6 AFN.00106 Dado M6 autoblock basso M6 low self-locking nut 

7 FM0.01845 Mozzo posteriore CENT 30x60 CENT rear hub 30x60 

8 SZ0.02519 Boccola Centurion fissaggio assale Rear axle fixing bushing 

9 AFN.0049D Dado M8 M8 nut 

10 AFN.05529 Grano M8x14 testa a punta M8x14 conic head set screw 

11 AFN.00657 Dado autoblock basso M10 M10 low self-locking nut 

12 AFN.01637 Rondella 10.5-20x2 10.5-20x2 washer 

13 AFN.05679 Cuscinetto assale SBPFT 206 Axel bearing SBPFT 206 

14 AFN.00287 Rondella 8,5x14x1.5 8.5x14x1.5 washer 

15 AFN.02153 Vite M8x35 cilindrica Socket head screw M8x35 

16 SDN.E0089 Puleggia 30 HTD 8M Z68 CE CE pulley assy 30 HTD 8M Z68 

17 AFN.01637 Rondella 10x20x2 10x20x2 washer 

18 AFN.00128 Dado M8 autobloccante alto M8 tall self locking nut 

19 AFN.02845 Vite esagonale M10x25 M10x25 Hexagonal screw 

20 CE00152 Cinghia 800 8Mx30 Belt 800 8Mx30 

21 AFN.03733 Rondella grower D10 D10 grower washer 

22 SZ0.E0079 Rondella 10-38x5 Washer 10x38x5 



14 

ASSIEME MOTORE SINISTRO LINDE – LEFT ASSY LINDE ENGINE 



15 

ASSIEME MOTORE SINISTRO LINDE – LEFT ASSY LINDE ENGINE 

COD. DESCRIZIONE DESCRIPTION 

1 FM0.E0123 Motore Linde assemblato Motore Linde assemblato 

2 CE00123 Motore Linde CE Linde motor CE 

3 AFN.04084 Chiavetta 7x7x25 7x7x25 feather key 

4 FM0.05304 Puleggia motore Z22 CE CE engine motor pulley 22 

5 SZ0.E0259 Bussola fissaggio puleggia motore CE CE Engine pulley spacer 

6 CE00108 Rondella grower M8 M8 Grower washer 

7 AFN.04325 Vite esagonale M8x20 M8x20 Hexagon screw 

8 AFN.00107 Vite esagonale M8x25 M8x25 Hexagon screw 

9 AFN.00350 Rondella 8.5x14x1.5 Washer 8.5x14x1.5 

10 AFN.00128 Dado M8 autoblock alto M8 tall self-locking nut 

11 A98.0483400 Spina 5x18 5x18 Pin 

12 SZ0.05134 Leva Tendicinghia CE 2.0 Belt tensioner CE 2.0 

13 AFN.03734 Rondella Grower D12 D12 Grower washer 

14 AFN.04180 Vite esagonale M12x45 M12x45 Hexagon screw 

15 AFN.03560 Rondella 12x20x2 Wisher 12x20x2 

16 FM0.E0254 CE Rullo tendicinghia alluminio CE Aluminum belt tensioner roller 

17 SZ0.05135 Bussola leva tendicinghia CE 2.0 Belt tensioner CE 2.0 bushing 

18 AFN.00281 Vite M6x30 cilindrica M6x30 hexagon socket screw 

19 AFN.05499 Vite M10x80 testa tonda quadro sottotes. M10x80 round head frame underneath 

20 SL1.05136 Registro leva tendicinghia CE 2.0 Belt tensioner CE 2.0 lock 

21 AFN.02545 Vite M8x20 cilindrica M8x20 hexagon socket screw 

22 SZ0.E018104  Supp. motore verticale sx. Left engine mount 

23 SZ0.E1195 Staffa Supp. motore CE Engine mount clamp CE 

24 AFN.03733 Rondella grower D10 D10 grower washer 

25 AFN.00279 Vite M10x40 cilindrica M10x40 Hexagon socket screw 

26 SZ0.04656 CE Supporto carena laterale SX CE Left fairing stand 

27 SZ0.4842D Convogliatore ventola CE DX Right CE air duct 

28 AFN.00701 Dado M4 autoblock alto M4 self locking nut 

29 CE00159 Ventola CE CE Fan 

30 TBO.04X016 Vite M4x16 Bombata M4x16 buttonhead screw 



16 

 ASSIEME MOTORE DESTRO LINDE – RIGHT ASSY LINDE ENGINE 



17 

ASSIEME MOTORE DESTRO LINDE – RIGHT ASSY LINDE ENGINE 

COD. DESCRIZIONE DESCRIPTION 

1 FM0.E0123 Motore Linde assemblato Motor Linde assy 

2 CE00123 Motore Linde CE Linde motor CE 

3 AFN.04084 Chiavetta 7x7x25 7x7x25 feather key 

4 FM0.05304 Puleggia motore 28mm Z22 8M CENT E CE engine motor pulley 28mm Z22 8M 

5 SZ0.E0259 Bussola fissaggio puleggia motore CE CE Engine pulley spacer 

6 CE00108 Rondella elastic spaccata M8 M8 Grower washer 

7 AFN.04325 Vite esagonale M8x20 M8x20 Hexagon screw 

8 AFN.00107 Vite esagonale M8x25 M8x25 Hexagon screw 

9 AFN.00350 Rondella 8.5x14x1.5 Washer 8.5x14x1.5 

10 AFN.02393 Dado M10 autoblock alto M10 tall self locking nut 

11 A98.0483400 Spina 5x18 5x18 pin 

12 SZ0.05134 Leva Tendicinghia  CE 2.0 Belt tensioner CE 2.0 

13 AFN.03734 Rondella Grower D12 D12 Grower washer 

14 AFN.04180 Vite esagonale M12x45 M12x45 Hexagon screw 

15 AFN.03560 Rondella 12x20x2 Wisher 12x20x2 

16 FM0.05136 CE Rullo tendicinghia alluminio CE Aluminum belt tensioner roller 

17 SZ0.05135 Bussola leva tendicinghia CE 2.0 Belt tensioner ce 2.0 shaft 

18 AFN.00281 Vite M6x30 cilindrica M6x30 hexagon socket screw 

19 AFN.05499 Vite M10x80 testa tonda M10x80 Screw round head 

20 SL1.05136 Registro leva tendicinghia CE 2.0 Belt tensioner CE 2.0 lock 

21 AFN.02545 Vite M8x20 cilindrica M8x20 hexagon socket screw 

22 SZ0.E018004 Supp. motore verticale dx. Right vertical motor support 

23 SZ0.E1195 Staffa Supp. motore CE Engine mount clamp CE 

24 AFN.03733 Rondella grower D10 D10 grower washer 

25 AFN.00279 Vite M10x40 cilindrica M10x40 hexagonal socket screw 

26 SZ0.04655 CE Supporto carena laterale DX Fe CE Right fairing stand Fe 

27 SZ0.4842D Convogliatore ventola CE DX Right CE air duct 

28 AFN.00701 Dado M4 autoblock alto M4 self locking nut 

29 CE00159 Ventola 48V EBM CE Ventola 48V ebmpapst 

30 TBO.04X016 Vite M4x16 Bombata M4x16 buttonhead screw 

31 CE00168 Contactor albright SD300 Contactor albright SD300 

32 CE00216 Fusibile ceramica 355A 355A ceramic fuse 

33 AFN.00128 Dado M8 autoblock alto M8 tall self locking nut 

34 CE00289 Tappo protezione vite M8 M8 screw protecting cap 



18 

GRUPPO FRENO ANTERIORE CE - FRONT BRAKE ASSY 



19 

GRUPPO FRENO ANTERIORE CE  – FRONT BRAKE ASSY 

COD. DESCRIZIONE DESCRIPTION 

1 FM0.0424D Fusello completo CE SX Left steering axle assy CE 

2 FM0.0424S Fusello completo CE DX Right steering axle assy CE 

3 AFN.00058 Dado M14x1.5 autoblock M14x1.5 Self locking nut 

4 AFN.01564 Rondella 15-30x2,5 Washer 15-30x2,5 

5 AFN.00128 Dado M8 autoblock alto M8 tall self locking nut 

6 AFN.00108 Rondella 8,15-18x2 Washer 8,15-18x2 

7 FMG.04908 Mozzo ruota ant. CE 2.0 CE Front wheel hub 2.0 

8 CE00182 Rasamento 10-16x1 Shim 10-16x1 

9 SZ0.04906 Flangia disco VEN10 CE 2.0 CE 2.0 Brake rotor hub VEN10 

10 AFN.00107 Vite esagonale M8x25 M8x25 Hexagon screw 

11 AFS.00232 Spina elastica D10 disco freno D10 brake rotor retaining ring 

12 AFN.00231 Seeger D8 disco freno D8 Brake rotor seeger 

13 AFN.00230 Rondella disco freno elast.ant. Brake rotor spring washer 

14 SL1.04905 Disco freno VEN10 CE 2.0 Brake rotor VEN10 CE 2.0 

15 SZ0.04907 Bussola disco freno anteriore CE 2.0 Brake rotor pin CE 2.0 

16 AFS.03338 Cuscinetto 6001 ZZ Ø12 Bearing 6001  ZZ Ø12 

17 SZ0.E0064 Spessore interno fusello CE Stub axle internal spacer rental 

18 AFN.00286 Dado M8 metalblock  M8 metalblock nut 

19 AFS.00306 Pastiglia freno ant. VEN10 VEN10 front brake pad 

20 FMG.03258 Pinza ant. VEN10 Brake caliper VEN10 

21 AFS.00187 Spina sicurezza anteriore VEN09/10 Safety pin  VEN09/10 

22 AFS.00181 Spina blocca pastiglia Brake paddle lock 

23 AFS.02649 Valvola cerchio Rim valve 

24 FM0.03794 Cerchio ruota ant. CRG H132 medaglia al Front wheel boss H132 

25 FM0.00293 Cercio ruota post. CRG H180 conico al CRG al conic rear rim H180 



20 

PEDALIERA E-DRENALINE – E-DRENALINE PEDALS 

 Vecchio     Nuovo 

    Old    New 

6 



21 

PEDALIERA E-DRENALINE – E-DRENALINE PEDALS 

COD. DESCRIZIONE DESCRIPTION 

1 AFN.00290  Vite M8x20 svasata M8x20 countersunk head screw 

2 FAN.00260  Rondella M8 sedile all. nera Rondella 8 sedile all. nera 

3 SC0.5204D  Pedale DX gas CE CE throttle pedal DX assy 

4 FM0.02591  Tubolare D25 CENT E Tubular D25 CENT E 

5 SBN.00214  Spina repartitore mm17,5 17,5mm black divider pin 

6 AFS.05861  Puntale pompa freni rental Rental Master Cylinder shaft 

7 AFN.00201  Copiglia Master cylinder split pin 

8 SC0.5204S  Pedale SX freno CE CE brake pedal SX assy 

9 SZ0.E0099  Molla pedale acc. CENT E CE throttle pedal spring 

10 SZ0.E0098  Molla pedale freno CENT E CE brake pedal spring 

11 SZ0.05649  Spessore ø6.2x9.8-13 ø6.2x9.8-13Spacer  

12 AFN.01525 Vite bombata M5x16 M5x16 convex head screw 

13 AFN.00360 Dado autoblock basso M5 M5 lox self-locking nut 

14 FK0.05648 Biella fermo acceleratore CE CE throttle stopper rod 

15 FK0.04527 Biella sensore pedale acceleratore CE CE accelerator sensor stopper rod 

16 AFN.05826 Rondella 5,3x20x1,5 5,3x20x1,5 Plain washer 

17 AFN.02264 Rondella 5.3-10x1 5.3-10x1 Plain washer 

18 FK0.04528 Biella sensore pedale freno CE CE brake stopper rod 



22 

PEDALI FRENO/ACCELERATORE E-DRENALINE – BRAKE/THROTTLE E-DRENALINE PEDALS 



23 

PEDALI FRENO/ACCELERATORE E-DRENALINE – BRAKE/THROTTLE E-DRENALINE PEDALS 

COD. DESCRIZIONE DESCRIPTION 

1 FM0.E997S Pedale SX  FRENO completo CE CE brake pedal SX assy 

2 FM0.E997D CENT E Pedale dx acceleratore completo CE Throttle pedal  DX assy 

3 SC0.E997D Pedale destro CE Ce right pedal 

4 AFN.05663 Vite bombata M5x20 M5x20 button head screw 

5 CE00214 Blocco pedale acceleratore CE CE throttle pedal stopper 

6 SZ0.E1098 Piastra destra pedale acceleratore CE Right plate throttle pedal 

7 AFN.00502 Vite Bombata M6x16 M6x16 Button head screw 

8 AFN.04180 Vite esagonale M12x45 M12x45 Hexagon screw 

9 CE00108 Rondella grower M8 M8 Grower washer 

10 AFN.00350 Rondella 8.5x14x1.5 Washer 8.5x14x1.5 

11 SZ0.E1126 Piastra sx pedale freno Left brake pedal plate 

12 A90.0213311 Spina 8-10x10 centraggio cilindro 8-10x10 mounting pin cylinder centering

13 CE00215 Blocco pedale FRENO CE CE brake pedal stopper 

14 SC0.E997S Pedale sinistro CE CE left pedal 



24 

CARRELLO PEDALE E-DRENALINE – E-DRENALINE PEDAL SLIDER 



25 

CARRELLO PEDALE E-DRENALINE – E-DRENALINE PEDAL SLIDER 

COD. DESCRIZIONE DESCRIPTION 

1 CRG.05566 Kit revisione pompa freno D19 CENT D19 Centurion master cylinder rebuid kit 

2 FMN.02993 Pompa freno D19 completa Brake caliper D19 complete 

3 SZ0.E0798 Piastra SX.  centrale carrello CENT E CE footrest left plate 

4 AFN.00681 Vite M8x50 cilindrica M8x50 Hexagon socket screw 

5 SZ0.E1099 Supp. MO450-A ibrido Supp. MO450-A hybrid 

6 AFN.00105 Rondella 6.4-12x1.6 6.4-12x1.6 Washer 

7 AFN.02290 Vite M6x100 cilindrica M6x100 Hexagon socket screw 

8 AFN.02264 Rondella 5.3-10x1 Washer 5.3-10x1 

9 TBO.08X025 Vite bombata M8x25 M8x25 socket button screw 

10 AFN.00732 Vite cilindrica M8x25 M8x25 socket head screw 

11 CE00108 Rondella elastic spaccata M8 M8 Spring washer 

12 CE00112 Ingrassatore M6x14 M6x14 Din greaser 

13 AFN.00136 Rondella 6,5x10x1 Ottone 6,5-10x1 Washer 

14 CE00111 Grano M6x6 M6x6 screw 

15 SL1.04651 Dado 16x8 bronzo D16x8 bronze nut 

16 CE00069 OR 2100 25x2 OR 25x2 

17 CE00114 Spina D6x20 Pin D6x20 

18 SC0.E0062 Asse pedale CE Pedal axis CE 

19 AFN.00711 Vite M5x12 svasata M5x12 counterstunk screw 

20 SZ0.E1221 Tappo dado 16x4 16x4 Nut cap 

21 SZ0.E0019 Parte centrale carrello CE CE slide central part 

22 AFN.00701 Dado M4 autoblock alto Nut M4 high self-locking 

23 SZ0.05201 Piastra centrale carrello DX CENT E Central plate DX CENT E 

24 SZ0.E1313 Puntale post. CE footrest rear stopper 

25 TBO.04X016 Vite M4x16 Bombata M4x16 button head screw 

26 AFN.00502 Vite M6x16 Bombata M6x16 button head screw 

27 CE00116 Sensore effetto hall Hall-effect sensor 

28 SZ0.E1100 Supporto acc MO450-A MO450-A support 

29 AFN.02639 Grano M6x20 testa piana M6x20 flat head set screw 

30 SZ0.02303 Distanziale 10x80 10x80 Spacer 



26 

CARRELLO PEDALE E-DRENALINE – E-DRENALINE PEDAL SLIDER 



27 

CARRELLO PEDALE E-DRENALINE – E-DRENALINE PEDAL SLIDER 

COD. DESCRIZIONE DESCRIPTION PREZZO PRICE 

31 SZ0.E1312 Puntale ant. CENT E 1405A CE footrest front stopper 

37 AFN.03545 Rondella 12 -18x1,5 rame centurion Master cylinder washer 12x18x1.5 

38 SZ0.05500 Riduzione pompa freno M12x1.5 G1_8  M12x1.5 - G1 / 8 Brake pump reduction 

39 AFN.05870 Rondella 10 -16x2 rame Copper washer 10 -16x2 

40 SZ0.00185 Raccordo M10 M10 brake fitting 

41 AFS.05506 Regolatore pressione frenata compbrake Compbrake brake pressure regulator 



28 

POMPA FRENO – MASTER CYLINDER 

!!! 

POMPA FRENO CON LOGO REBUILD KIT COD CRG.05566 

POMPA FRENO SENZA LOGO REBUILD KIT COD 4.807.115497/0 

!!! 

MASTER CYLINDER WITH LOGO REBUILD KIT COD CRG.05566 

MASTER CYLINDER WITHOUT LOGO REBUILD KIT COD 
4.807.115497/0 



29 

POMPA FRENO – MASTER CYLINDER 

POS. COD. DESCRIZIONE DESCRIPTION 

1 AFS.05607 Raccordo innesto serbatoio 90° Centurion master cylinder 90° fitting 

2 SAN.02993 Corpo pompa freno Centurion Centurion master cylinder main component 

3 SZ0.02992 Molla pompa freno Centurion Centurion master cylinder spring 

4 SDN.02995 Pistoncino pompa freno Centurion Centurion master cylinder piston 

5 AFN.03000 Anello elastico pompa freno Centurion Centurion master cylinder circlip 

6 AFS.02998 Copripolvere pompa freno Centurion Centurion master cylinder dust shield 

7 AFS.05559 Gommino bombato pompa freno CENT Centurion master cylinder front oil seal 

8 AFS.05560 Gommino posteriore pompa freno Centurion Centurion master cylinder rear oil seal 

9 CRG.05566 Kit revisione pompa freno Centurion Centurion master cylinder rebuilding kit 

10 4.807.115497/0 Kit revisione pompa freno Centurion NO CRG LOGO Centurion master cylinder rebuilding kit NO CRG LOGO 



30 

GUIDA MOTORIZZATA PEDALIERA – MOTORIZED PEDAL SLIDER 



31 

GUIDA MOTORIZZATA PEDALIERA – MOTORIZED PEDAL SLIDER 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.05315 Spina cilindrica D3x16 Cylindrical spin D3x16 

2 AFN.02144 Vite M6x20 bombata M6x20 butohead screw 

3 AFN.02543 Vite M4x16 bombata M4x16 buttonhead screw 

4 SZ0.E1311 Supp. Blocco CE Front pedal switch stand 

5 AFN.00360 Dado autoblock basso M5 M5 low self-locking nut 

6 CE00230 Cablaggio pedaliera Pedal harness 

7 SZ0.E1311 Supp. blocco 1405A CENT E Block support 1405A CENT E 

8 AFN.00128 Dado M8 autobloccante alto M8 tall self locking nut 

9 CE00107 Vite esagonale M5x12 Hexagon screw M5x12 

10 SZ0.E0061 Distanziale buss. piantone CENT E Steering shaft bearing spacer 

12 AFS.03338.2RS Cuscinetto 6001 ZZ Ø12 Bearing 6001  ZZ Ø12 

13 SZ0.E0023 Supp. tubi post. CENT E Rear slide shaft carrier 

14 AFN.03516 Vite esagonale M8x25 Hexagon screw M8x25 

15 AFN.00287 Rondella 8,5x14x1.5 8.5x14x1.5 washer 

16 FC0.02591 Perno tubolare D25x258 Footrest slide shaft D25x258 

17 CE00025 Bussola 8x11 bronzo Bronze busghing 8x11 

18 CE00028 Vite senza fine Ø16x4 Footrest slide endless screw D16x4 

19 CE00026 Bussola 14x23 bronzo Bronze busghing 14x23 

20 AFN.00264 Dado autoblock alto M6 M6 tall self locking nut 

21 AFS.03166 OR 25x2 CE OR 2100 25x2 

22 SZ0.E0020 Supp. tubi ant.  CENT E Front slide shaft carrier 

23 AFN.00105 Rondella 6,5x12x1.5 6.5x12x1.5 washer 

24 AFN.00350 Rondella 8.5x14x1.5 Washer 8.5x14x1.5 

25 CE00108 Rondella Grover M8 Grower washer M8 

26 AFN.05530 Vite esagonale M6x25 M6x25 Hexagonal screw 

27 CE00029 Bussola 10x14 10x14 bushing 

28 CE00110 Rondella Grover M5 Grower washer M5 

29 FM0.E0118 Assieme motorino pedaliera  Pedalboard motor assembly 

30 SZ0.04870 Albero motore pedaliera esagonale 48V CE Footrest 48V hexagonal shaft 

31 SZ0.E0058 Bussola esagonale  trasmissione pedaliera Footrest motor trasmission gear 



32 

Vecchio 
Old 

Vecchio 
Old 

ASSIEME ELETTRONICA PIANTONE – STEERING SHAFT ELECTTRONICS ASSY 



33 

ASSIEME ELETTRONICA PIANTONE – STEERING SHAFT ELECTRONICS ASSY 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.00261 Vite testa tonda larga M6x16 M6x16 large Hexagon socket screw 

2 CE00188 Card reader Card reader 

3 AFS.05206 Pulsante keyswitch Keyswitch button 

3’ CE00161 Pulsante drive obsolete Old drive button 

4 AFS.05207 Pulsante drive 2.0 Apem drive switch 

4’ AFS.04692 Pulsante START DISCONTINUED DISCONTINUED start switch 

5 AFN.00105 Rondella 6,5-12x1,5 Washer 6,5x12x1,5 

6 AFN.00106 Dado autoblock basso M6 M6 low self locking nut 

7 SAN.E1119 Supporto card reader Card reader mounting plate 

8 AFN.03773 Vite esagonale M6 M6 Hexagon screw 

9 AFN.03732 Rondella grower M6 M6 grower washer 

10 FM0.E0975 Piastra supporto ECU linc2 ECU linc2 mounting plate 

11 CE00183 ECU linc2 ECU linc2 

12 AFN.02035 Vite cilindrica M6x45 M6x45 Hexagon socket screw 

13 AFN.00359 Vite testa bombata M5x12 Button head screw M5x12 

14 AFN.02264 Rondella 5,3x10x1 Washer 5,3x10x1 

15 CE00169 DC/DC Converter DC/DC Converter 

16 CE00187 Loading resistor CE Loading resistor CE 

17 FM0.E0980 Supporto DC/DC e relay Relay and DC/DC mount 

18 AFN.00360 Dado autoblock basso M5 M5 low self locking nut 



34 

INVERTER COMPLETO – INVERTER ASSEMBLY 



35 

INVERTER COMPLETO – INVERTER ASSEMBLY 

COD. DESCRIZIONE DESCRIPTION 

1 SZ0.E945D Supporto inverter DX CE CE right inverter mount 

2 AFN.00107 Vite esagonale M8x25 M8x25 Hexagon screw 

3 AFN.00286 Dado M8 metalblock M8 metalblock nut 

4 AFS.02021 Fascetta tabella portanumero DD2 DD2 numberplate hose clamp 

5 SZ0.E0219 Distanziale M8x20 M8x20 spacer 

6 TES.08X012 Vite M8x12 esagonale Vite M8x12 screw 

7 CE00289 Tappo protezione vite M8 M8 screw protecting cap 

8 AFN.03628 Vite cilindrica M10x 70 M10x70 hexagon socket screw 

9 AFN.00350 Rondella 8.5x14x1.5 Washer 8.5x14x1.5 

10 CE00170 Inverter PM AC S50 Inverter PM AC S50 

11 SZ0.E945S Supporto inverter SX CE CE left inverter mount 

12 AFN.00128 Dado M8 autoblock alto M8 M8 tall self locking nut 

13 AFN.00701 Dado M4 autoblock alto M4 self locking nut 

14 AFN.02264 Rondella 5.3-10x1 5.3-10x1 Plain washer 

15 TB0.04X016 Vite M4x16 Bombata M4x16 buttonhead screw 

16 FL1.02518 Fanalino stop posteriore tondo Rear round brake light 

17 SZ0.E1289 Supporto fanalino  CE CE brake light stand 

18 AFN.02144 Vite M6x20 bombata M6x20 rounded screw 

19 AFN.00105 Rondella 6.4-12x1.6 6.4-12x1.6 plain washer 

20 AFN.00264 Dado M6 autoblock alto M6 tall self locking nut 

21 CE.AML.0987 Deflettore post. inverter CE CE inverter mud-guard 

22 AFN.01525 Vite bombata M5x16 M5x16 button head screw 



36 

ASSIEME BATTERIA CE 60AH- CE 60AH BATTERY ASSEMBLY 



37 

ASSIEME BATTERIA CE 60AH- CE 60AH BATTERY ASSEMBLY 

COD. DESCRIZIONE DESCRIPTION 

1 FVO.4847D Supporto batteria DX CE 60Ah Sgancio rapido CE right rapid swapping 60Ah battery tray 

2 FVO.4847S Supporto batteria SX CE 60Ah Sgancio rapido CE left rapid swapping 60Ah battery tray 

3 AFN.00105 Rondella 6.4-12x1.6 6.4-12x1.6 plain washer 

4 AFN.00128 Dado M8 autoblock alto M8 tall self locking nut 

5 AFN.00107 Vite esagonale M10x25 M10x25 Hexagon screw 

6 CE.AML.135302 Spessore presa batteria 4 mm Battery connector 4mm spacer 

8 CE.AML.1034 Piastra sotto batteria (60-100Ah long type) Bottom battery plate (60-100Ah long type) 

8’ TL1.E103404 Piastra sotto batteria (100Ah short type) Bottom battery plate (100Ah short type) 

9 AFS.05219 
Lastra gomma antivibrante batteria CE (60-100Ah   

____long type) 

CE battery anti-vibration rubber sheet 

(60-100Ah long type ) 

9’ AFS.0521902 
Lastra gomma antivibrante batteria CE (100Ah  

____short type) 

CE battery anti-vibration rubber sheet 

(60-100Ah long type ) 

10 FVO.4848D Coperchio batteria sgancio rapido CE DX CE Right rapid swap battery cover 

11 FVO.4848S Coperchio batteria sgancio rapido CE SX CE Left rapid swap battery cover 

12 AFS.4893D Sgancio rapido a pomello batteria DX Battery knob fastener DX 

13 AFS.4893S Sgancio rapido a pomello batteria SX Battery knob fastener SX 



38 

PACCO BATERIE - CE BATTERY PACK 



39 

PACCO BATERIE - CE BATTERY PACK 

COD. DESCRIZIONE DESCRIPTION 

1 CE00202 Battery pack CE 60AH 60Ah CE battery pack 

1 CE00203 Battery pack CE 100AH 100Ah CE battery pack 

1 AFS.06203 Battery pack CE 2.0 High energy 100Ah 5.0Kwh Battery pack CE 2.0 High energy 100Ah 5.0Kwh 

2 AFS.04595 Cablaggio Batteria innopower 60AH SX Innopower 60AH SX Battery Wiring 

2’ AFS.0556401 Cablaggio Batteria High density 100Ah SX High density battery harness right 

4 SZ0.E1422 Coperchio contatti CE CE contacts cover 

6’ AFS.0556301 Cablaggio Batteria High ddensity 100Ah DX High density battery harness right 

6 AFS.04594 Cablaggio Batteria innopower 60AH DX Innopower 60AH DX Battery Wiring 

7 AFN.05581 Vite bombata M5x18 M5x18 button head screw 

8 CE00265 Sensore corrente batteria powerplaza Current sensor lem powerplaza battery 

9 AFN.02176 Dado M5 autoblock alto M5 High tall self locking nut 

10 TBO.04X030 Vite bombata M4x30 M4x30 button head screw 

11 AFS.05011 Battery management 2.0 ( PCB ONLY) Battery management system 2.0 (PCB ONLY) 

11’ CE00210 EMUS BMS management system EMUS BMS management system 

12 SZ0.04654 Supporto BMS sensore di corrente GEN2 Gen 2 BMS mount 

13 AFN.00701 Dado M4 autoblock alto M4 High tall self locking nut 

14 AFN.00359 Vite bombata M5x12 M5x12 button head screw 

15 AFN.02264 Rondella 5,3-9x1.5 5,3-9x1.5 Washer 



40 

 GRUPPO SEDILE COMPLETO – SEAT UNIT ASSEMBLY 



41 

GRUPPO SEDILE COMPLETO – SEAT UNIT ASSEMBLY 

COD. DESCRIZIONE DESCRIPTION 

1 CE.DIST.010 Gruppo sedile completo Seat unit assy 

2 AFS.02867 Sedile Sp7 CE Sp7 Seat CE 

3 SC0.01901 Carrello sedile CE CE seat frame 

4 AFN.00912 Vite M8x50 svasata M8x50 countersunk screw 

5 AFS.00088 Gommino culla marmitta Exhaust housing groommet 

6 SC0.E1390 Leva carello sedile CE CE Seat frame lever 

7 SZ0.E0052 Molla leva carrello sedile CE CE seat frame spring 

8 AFN.00307 Vite M8x30 esagonale M8x30 hexagonal screw 

9 AFS.01119 Tappino supp. marmitta Exhaust mounting cap 

10 AFN.00108 Rondella 8.5x18x2  8.5x18x2 Washer 

11 AFN.00128 Dado M8 autobloccante alto M8 tall self locking nut 

12 FAN.00260 Rondella M8 sedile all. nera Seat M8 black washer 

13 AFN.00145 Vite M8x25 svasata M8x25 countersunk screw 



42 

KIT PARAURTI E SUPPORTI CARENE – BUMPER KIT AND FAIRI NG SUPPORT 



43 

KIT PARAURTI E SUPPORTI CARENE – BUMPER KIT AND FAIRING SUPPORT 

COD. DESCRIZIONE DESCRIPTION 

1 AFN.00107 Vite M8x25 esagonale M8x25 Hexagon screw 

2 AFN.00350 Rondella 8,5x16x1,5 8,5x16x1,5 Washer 

3 CE00108 Rondella grower D8 D8 Grower washer 

4 AFN.00128 Dado M8 autoblock alto M8 tall self locking nut 

5 SZE.02078 Paraurti anteriore CENT Centurion front bumper 

6 SC0.E1203S Tubo supp. carena lat. sx. CENT E CE Left side fairing mount tube 

7 AFN.02311 Vite M8x 60 Cilindrica M8x60 hexagon socket screw 

8 AFN.00368 Vite M8x 40 Cilindrica M8x40 hexagon socket screw 

9 SZE.3368S Paraurti laterale SX CE E-Drenaline side bumper LH

10 AFS.03867 Base protezione CENT stampata CENT molded base protection 

11 AFN.00732 Vite M8x 25 Cilindrica M8x25 hexagon socket screw 

12 AFS.03285 CE Balestra laterale CE side leaf spring 

13 AFN.02153 Vite M8x35 cilindrica Socket head screw M8x35 

14 AFS.02166 CENT Balestra post. CENT rear leaf spring 

15 AFN.00263 Rondella 6,5X18X1,6 6,5X18X1,6 Washer 

16 AFN.00909 Vite M 8x20 esagonale M8x20 Hexagon screw 

17 AFN.02393 Dado M10 autoblock alto M10 tall self locking nut 

18 AFN.01637 Rondella 10.5-20x2 10.5-20x2  Washer 

19 AFN.00105 Rondella 6,5-12x1.5 6,5x12x1.5 Washer 

21D SZ0.5910D Supporto carena posteriore CE 2.0 DX CE Rear fairing mount 2.0 Right 

21S SZ0.5910S Supporto carena posteriore CE 2.0 SX CE Rear fairing mount Left 

22 SZ0.E1400 Supp. Presa carica batteria CE Battery plug stand CE 

23 AFN.00359 Vite Bombata M5x12 M5x12 Button head screw 

24 SZ0.E1205 Cerniera ant. carena lat. CE Side fairing front hinge CE 

25 SC0.E1203D Tubo supp. carena lat. DX CE CE Right side fairing mount tube 

26 SZ0.E1233 CE Profilo Y largo CE Y large profile 

27 AFS.00261 Vite testa tonda larga M6x16 pianale M6x16 Large button head screw 

28 AFN.00360 Dado autoblock basso M5 M5 low self locking nut 

29 AFN.00281 Vite M6x30 cilindrica M6x30 hexagon socket screw 

30 SZE.3368D Paraurti laterale DX CE CE right bumper frame 



44 

ASSIEME PROTEZIONI – PROTECTION ASSEMBLY BIG silentblock 



45 

ASSIEME PROTEZIONI – PROTECTION ASSEMBLY - BIG silentblock 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.03106 Fascia paraurti anteriore CENT Centurion front buffer band 

AFS.04911 Fascia paraurti anteriore CENT ALTA (>2019) Centurion front buffer band TALL (>2019) 

2 AFN.02373 Vite svassata M12x80 M12x80 countersunk screw 

3 AFN.00676 Vite svassata M12x60 M12x60 countersunk screw 

4 AFN.02154 Vite svassata M12x35 M12x35 countersunk screw 

5 AFS.0216305 Fascia paracolpi anteriore interna Centurion front internal buffer band 

6 AFS.0315402 Balestra ant. CENT E Centurion front leaf spring 

7 AFN.00281 Vite M6x30 cilindrica M6x30 hexagon socket screw 

8 AFN.00105 Rondella 6,5-12x1.5 Washer 6,5x12x1.5 

9 SZ0.E1080 Supp. SHOCK SENSOR Schock sensor mount 

10 AFN.02415 Rondella 8,5x24x2 8,5x24x2 Washer 

11 AFS.0216109 Centurion balestra ant. centrale Centurion front central leaf spring 

12 AFS.3149DS Fascia paracolpi lat. ant. DS centurion Centurion fron side buffer band 

13 AFN.00128 Dado M8 autobloccante alto M8 tall self locking nut 

14 SZ0.00611 Bussola fascia paracolpi post. lat. centurion Centurion rear bushing liner for lateral bumper 

15 SZ0.00597 Bussola fascia paracolpi ant. centurion Centurion front bushing liner for lateral bumper 

16 AFN.03561 Vite svasata M12x45 M12x45 countersunk screw 

17 SZ0.02367 Rondella svasata bullone M12 centurion Centurion countersunk bolt M12 centurion 

18 AFS.2160DS Fascia paracolpi laterale posteriore CENT CENT rear side buffer band 

19 AFN.02416 Rondella 12x36x3 12x36x3 Washer 

20 AFN.02364 Dado autoblock alto M12 M12 tall self locking nut 

21 AFN.02801 Vite cilindrica M8x150 M8x150 Hexagon socket screw 

22 AFN.02294 Vite svassata M12x50 M12x50 countersunk screw 

23 AFN.02394 Dado autoblock basso M12 M12 low self locking nut 

25 AFS.02160 Fascia paracolpi post centrale  Centurion Centurion rear central buffer band 

26 AFN.00264 Dado autoblock alto M6 M6 tall self locking nut 

27 AFN.00132 Vite M8x40 cilindrica M8x40 Socket head screw 

28 SZ0.03466 Perno silentblock Ø12x60 Silentblock pin Ø12x60 

29 AFS.04894 Silentblock Ø60x40 MF M12 Silentblock Ø60x40 MF M12 



46 

PROTEZIONE ANTERIORE – FRONT BUFFER – Small silentblock 



47 

PROTEZIONE ANTERIORE – FRONT BUFFER - Small silentblock 

POS. COD. DESCRIZIONE DESCRIPTION 

1 AFS.04911 Fascia paraurti anteriore Centurion con protezione laterale Centurion front buffer band with side protection 

2 AFN.02294 Vite M12x50 svasata M12x50 countersunk head screw 

3 AFN.02373 Vite M12x80 svasata M12x80 countersunk head screw 

4 AFN.00676 Vite M12x60 svasata M12x60 countersunk head screw 

5 AFS.0216305 Fascia paracolpi centrale anteriore interna Centurion Centurion internal front central buffer band 

6 AFN.02293 Vite M12x40 svasata M12x40 countersunk head screw 

7 AFN.02416 Rondella 12-36x3 Washer 12-36x3 

8 AFN.02394 Dado M12 autoblock basso Nut M12 low self-locking 

9 AFS.03154002 Balestra anteriore Centurion Centurion front leaf spring 

10 AFS.04894 Silentblock M+F M8 40x20 Centurion Centurion silentblock M+F M8 40x20 

11 AFN.00132 Vite M 8x40 cilindrica M 8x40 socket head screw 

12 AFN.00108 Rondella 8,5-18x2 Washer 8,5-18x2 

13 AFS.0216109 Balestra anteriore centrale Centurion Centurion front central leaf spring 

14 AFN.00128 Dado M 8 autoblock alto Nut M 8 high self-locking 

15 SZ0.00701 Dado M12 ovale 14x25 Special nut M12 14x25 

16 AFN.03610 Vite M12x35 svasata M12x35 countersunk head screw 

17 SZ0.03466 Perno silentblock ø12x45 cent Centruion silentblock pin ø12x45 



48 

PLACCHE PARACOLPI – PLASTIC PLATE 

  

  

  

    

  

  

  

  

  

  

  

  

  

  

  

  

  
  

 



49 

PLACCHE PARACOLPI – PLASTIC PLATE 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.00570 Placca paracolpi posteriore Centurion arancio Plastic plate rear Centurion orange 

1 AFS.00570giallo Placca paracolpi posteriore Centurion giallo Plastic plate rear Centurion yellow 

1 AFS.00570nero Placca paracolpi posteriore Centurion nero Plastic plate rear Centurion black 

1 AFS.00570blu Placca paracolpi posteriore Centurion blu Plastic plate rear Centurion blue 

2 AFS.01455 Placca paracolpi lat. posteriore Cent. arancio Plastic plate rear side Centurion orange 

2 AFS.01455giallo Placca paracolpi laterale posteriore Cent. giallo Plastic plate rear side Centurion yellow 

2 AFS.01455nero Placca paracolpi laterale posteriore Cent. nero Plastic plate rear side Centurion black 

2 AFS.01455blu Placca paracolpi laterale posteriore Cent. blu Plastic plate rear side Centurion blue 

3 SL1.03222 Rondella 10 svasata Countersunk washer M10 

4 TSV.10X030 Vite M10x30 svasata M10x30 countersunk head screw 

5 AFS.01285 Placca paracolpi laterale anteriore Cent. arancio Plastic plate front side Centurion orange 

5 AFS.01285giallo Placca paracolpi laterale anteriore Cent. giallo Plastic plate front side Centurion yellow 

5 AFS.01285nero Placca paracolpi lat. anteriore Centurion nero Plastic plate front side Centurion black 

5 AFS.01285blu Placca paracolpi laterale anteriore Centurion blu Plastic plate front side Centurion blue 

6 SL1.03223 Rondella 10 svasata inclinata Washer 10 inclined countersunk 

7 TSV.10X035 Vite M10x35 svasata M10x35 countersunk head screw 

8 SZ0.03227 Chiave rondella svasata inclinata Bumper guard assembly tool 



50 

KIT CARENE – FAIRING KIT 



51 

KIT CARENE – FAIRING KIT 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.03282 CE carena posteriore CE rear fairing 

2 CE00235 Gancio rapido M8 M8 fast lock 

3 AFS.4265S04 Ce Carena laterale SX CE Left side fairing 

4 AFS.4265D04 Ce Carena laterale DX CE right side fairing 

5 AFS.03283 Carena pianale CE CE floor tray 

6 AFS.03284 Protezione pompa Freno CE CE master cylinder protection 

7 SC0.E1053 Supp. frontalino CE CE Front fairing mount 

8 AFS.04522 Gommino supporto frontalino Front fairing rubber bushing 

9 SC0.02271 Supp. frontalino ant. CE front fairing stand 

10 SBN.00103 Perno supporto frontalino inferiore nero Front  fairing support pivot black 

11 SZ0.E1091 Fissaggio protezione pompa CE CE master cylinder protection mount 

12 AFS.04226 Frontalino NA3 CIK-FIA nero NA3 black front fairing 

13 AFS.04455 Spoiler anteriore hercules H18 front spoiler hercules 

14 AFS.0216806 Protezione par. ant. CENT Cent front bumper protection 

15 AFS.04662 Spessore sedile 10-27x14 Seat bushing 10-27x14 

16 AFS.02745 Carter protezione carrello pedale CENT Cent footrest protection fairing 

17 AFS.05114 Sgancio rapido carena laterale Lateral fairing fast unlock 

18 AML.05178 Rinforzo sgancio rapido carena CE Lateral fairing fast unlock backet 

19 SZ0.00102 Spina elastica supporto frontalino Front fairing elastic pin 

20 AFN.00290 Vite M 8x 20 svasata 5933 Countersunk M 8x 20 screw 5933 

21 AFS.00261 Vite testa tonda larga M6x16 pianale M6x16 Large button head screw 

22 SAN.00249 Rondella 6mm svasata nera Black countersunk washer 6mm 



52 

GRUPPO STERZO CENT E - CENT E STEERING GROUP 



53 

GRUPPO STERZO CENT E - CENT E STEERING GROUP 

COD. DESCRIZIONE DESCRIPTION 

1 AFN.00107 Vite M 8x25 esagonale M 8x25 hexagonal head screw 

2 FK0.02121 Flangia cuscinetto piantone Centurion Centurion steering column bearing flange 

3 AFN.00129 Rondella 8,5-17x1,5 Washer 8,5-17x1,5 

4 AFN.00128 Dado M 8 autoblock alto Nut M 8 high self-locking 

5 AFN.00264 Dado M 6 autoblock alto Nut M 6 high self-locking 

6 AFN.00105 Rondella 6,5-12x1,5 Washer 6,5-12x1,5 

7 AFN.00137 Vite M 6x 35 cilindrica M 6x 35 socket head screw 

8 AFN.00289 Grano M 6x6 cuscinetto 30/puleggia Grub screw M 6x6 axle bearing 30/pulley 

9 FC0.02186 Piantone sterzo Centurion Centurion steering wheel column 

10 AFS.02124 Giunto cardanico D.42 piantone Centurion Centurion steering column junktion D.42 

11 FK0.02121 Cuscinetto piantone completo Centurion Centurion steering column bearing complete 

12 AFS.0047S Uniball sterzo sinistro con dado Ball joint left with nut 

13 SL1.03899 Barretta sterzo nylon cm.25 Centurion Track rod cm. 25 Centurion 

14 AFS.0047D Uniball sterzo destro con dado Ball joint right with nut 

15 AFN.00128 Dado M8 autoblock alto Self-locking tall M8 nut 

16 CE00108 Rondella elastica Grower M8 M8 Grower washer 

17 SZ0.03242 Piastrina rinforzo uniball Centurion Stiffner plate steering ball joint Centurion 

18 FBN.00252 Spessore 8,5-14x5 barretta Rod spacer 8,5-14x5 

19 AFN.02364 Dado autoblock alto M12 M 12 tall self-locking nut 

20 AFN.03734 Rondella Grower M12 M12 Grower washer 

21 SZ0.03537 Boccola mezza sfera Caster foro 12 Centurion Bushing half spherical Ø12 

22 SZ0.03559 Caster fisso sferico D12 Centurion Fixed spherical D12 caster regulation Centurion 

23 SZ0.05520 Spessore 12-30x2 H1,7 fusello rental Spacer 12-30x2 H1,7 rental 

24 SZ0.03558 Caster eccentrico 3 fori Centurion 3 hole spherical caster regulation Centurion 

25 SZ0.05365 Rondella 12 - 20x2,5 Washer 12 - 20x2,5 

26 SAN.00146 Rondella 8 svasata nera Washer 8 countersunk black 

27 AFN.00483 Vite M 8x40 svasata M 8x40 countersunk head screw 

28 SZ0.02307 Distanziale fissaggio barrette Centurion Track rod clamp spacer Centurion 

29 AFN.02393 Dado M10 autoblock alto Nut M10 high self-locking 

30 AFN.01637 Rondella 10,5-20x2 Washer 10,5-20x2 

31 SZ0.05179 Rondella perno piastrina barretta sterzo Steering rod plate pin washer 

32 AFN.05487 Vite M12x100 cilindrica 12,9 M 12x100 socket head screw 12,9 

33 AFN.00681 Vite M 8x50 cilindrica M 8x50 socket head screw 

34 SZ0.05488 Piastra Piantone sterzo CENT E CENT E steering column plate 



54 

ASSIEME VOLANTE E-DRENALINE - E-DRENALINE STEERING WHEEL ASSY 



55 

ASSIEME VOLANTE E-DRENALINE - E-DRENALINE STEERING WHEEL ASSY 

COD. DESCRIZIONE DESCRIPTION 

0 FM0.E0153 Volante CE completo + mozzo CE steering wheel + hub 

1 CE00223 Display e-dreanaline E-drenaline display

2 CE00153 Volante E-drenaline D345R E-drenaline steering wheel D345R

3 AFN.05663 Vite bombata M5x20 M5x20 button head screw 

5 FAG.01626 Mozzo volante inclinato oro Inclined steering wheel hub gold 

6 AFN.00732 Vite M8x25 cilindrica M8x25 hexagon socket screw 

7 AFN.00264 Dado autoblocK alto M6 M6 tall self locking nut 

8 AFN.00105 Rondella 6.4-12x1.6 6.4-12x1.6 plain washer 

10 CE00227 Pulsante boost cablato Boost button with harness 

11 SAN.00249 Rondella M6 svasata nera Black counterstunk washer M6 

12 AFN.00499 Vite svasata M6x30 Countersunk screw M6x30 

13 CE00226 Pulsante direzione pedaliera cablato Footrest direction pedal with harness 



56 

KIT ROLLBAR E-DRENALINE 

  

  

  

  

  

  
  

 

   

   

   

  

  

 

   

   

  

                                                 

                                                     

                                                            

                                                

 
                     

  
                              

                                             

                    
                  

     
          

                                             

                                                  

                                                 

                                                 

                                                     

                                                

  
                  

         
                         

                                        

                                                

                                                

          

                         
                 
                     
                       
                          
              

      

    

        

  

            

                     

     

          

         

          

      

             

          

                                    

         

                        

             

    

       
         

         

       



57 

KIT ROLLBAR E-DRENALINE 

COD. DESCRIZIONE DESCRIPTION 

1 FK0.05010 Kit rollbar E-Drenaline E-Drenaline rollbar kit

2 SZ0.E1083 Supporto rollbar E-Drenaline E-Drenaline rollbar mount

3 AFN.02960 Vite svasata M6x50 M6x50 countersunk screw 

4 AFN.00128 Dado autobloccante alto M8 M8 tall self locking nut 

5 AFN.00350 Rondella 8,5x16x1,5 Washer 8,5x16x1,5 

6 AFN.02311 Vite cilindrica M8x60 M8x60 hexagon socket screw 

7 AFN.00105 Rondella 6,5-12x1,5 Washer 6,5-12x1,5 

8 AFN.00264 Dado autoblock alto M6 M6 tall self locking nut 

9 AFN.02153 Vite cilindrica M8x35 M8x35 Hexagon socket screw 

10 FAN.01808 Barretta sterzo 16,5cm Steering rod 16,5cm 

11 FBN.00252 Spessore 8,5-14x5 barretta Bar spacer 8,5-14x5 

12 SC0.E0081 Rollbar E-Drenaline Rollbar E-Drenaline 

13 AFS.04024 Poggiatesta CRG Rent iimbottito CRG rent head rest cushion 

13’ AFS.05760 Poggiatesta CRG Rent tondo CRG rent head rest round 

14 CE00108 Rondella grower D8 Grower washer D8 

15 AFN.00732 Vite bombata alta M8x25 M8x25 button head screw 

16 AFS.03981 Cinture Sparco rental Rental Sparco belts 



58 

TUTA KART E CASCO – RACING SUIT AND HELMET 

 

  



59 

TUTA KART E CASCO – RACING SUIT AND HELMET 

COD. DESCRIZIONE DESCRIPTION 

1 XXX.XXXX Tuta kart CRG-Sparco CRG-Sparco racing suit 

2 XXX.XXXX Casco integrale con visiera Full face helmet with visor 

3 XXX.XXXX Casco aperto Open helmet 



60 

OPTIONAL REGOLAZIONE VOLANTE – OPTIONAL ADJUSTMENT STEERING WHEEL 

  

  

  

  

  

  

  

  

  

  

   

   

  

  
  

  



61 

OPTIONAL REGOLAZIONE VOLANTE – OPTIONAL ADJUSTMENT STEERING WHEEL 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.02625 Seeger D35 Centurion Centurion seeger D35 

2 AFS.02626 Snodo D20 Centurion Centurion ball joint D20 

3 AFN.01917 Vite M 6x25 bombata M 6x25 convex head screw 

4 SZ0.2586S Parte fix sinistra supporto snodo D20 Centurion Centurion fix body left for joint support D20 

5 SZ0.02592 Fermo supporto snodo Centurion Centurion joint support bar 

6 SZ0.2586D Parte fix destra supporto snodo D20 Centurion Centurion fix body right for joint support D20 

7 SDN.02586 Supporto snodo D20 Centurion Centurion ball joint support D20 

8 AML.02556 Spessore inox 0,5 Centurion Centurion inox spacer 0,5 

9 SZ0.02557 Manopola fermo supporto snodo Centurion Centurion joint support knob 

10 AFN.00105 Rondella 6,5x12-1,5 Washer 6,5x12-1,5 

11 AFN.00106 Dado M 6 autoblock basso Nut M 6 low self-locking 

12 AFN.00093 Dado M 6 Nut M 6 

13 AFN.00357 Grano M 6x10 Grub screw M 6x10 



62 

OPTIONAL RIDUZIONE SEDILE IN GOMMA – OPTIONAL RUBBER SEAT REDUCTION 

  

 



63 

OPTIONAL RIDUZIONE SEDILE IN GOMMA – OPTIONAL RUBBER SEAT REDUCTION 

COD. DESCRIZIONE DESCRIPTION 

1 AFS.00746 Riduzione sedile in gomma Centurion Centurion adjustable rubber seat 



64 C.R.G. s.r.l. Via Mantova 4F – 25017 – Lonato del Garda (BS) - TEL. +39.030.9912604 FAX +39.030.9130714

www.crgrentalkart.com – rental@kartcrg.com




